GLOBAL

LPZ 9910 DD Series

Postbed zig-zag Direct drive machines

Instruction manual
& Spare parts

Always switch off the electricity when working on
the machine.






B &/ CONTENTS

/ Operation Manual

/Sewing machine specification

1-2
1 #L4t#4=4/ NEEDLE AND THREAD 3
2  ZEMIFISEM/ INSTALLING THE KNEE LIFTER 4
3 JE i/ LUBRICATION 4
4 744/ LUBRICATION CONDITION S
5 M4TE943E/ HOW TO INSTALL THE NEEDLE 5
6 M AEYZEK/ HOW TO INSTALL THE BOBBIN 6
7 MEFL/ HOW TO THREAD THE MACHINE HEAD 7
8 HELEH K E/ ADJUSTING THE STITCH LENGTH 8
9 AT EMFE A/ ADJUSTING THE PRESSER FOOT PRESSURE 8
10 %7k /185 / THREAD TENSION 9
11 % B 5% ZAH L/ STITCH WIDTH REGULATOR 9
12 gafTda%| A4 B F &/ HOW TO CONTROL THE WIDTH OF ZIGZAG STITCH 10
13 Hu4t 57k 69 % %/ NEEDLE-TO-HOOK RELATIONSHIP 1
14 % W19 A3 5 HEAE/ TROUBLESHOOTING CHART 12-13
/ Parts Book
1 & H 44/ Machine boby 14-15
2 bih, %ih. P& AHLH)/ Needle bar and thread take—up mechanism 16-17
3  #F4+huHy/Needle bar components 18-19
4 BT AHAM/Presser foot mechanism 20-21
5 T#EAHMA/ Feed mechanism 20-21
6 A&/EMp#LH)/ Presser foot mechanism 23-24
7 % 2iE4HAH/ 384 Points mechanism 23-24
8 _L# Mt/ Upper feed mechanism 25-26
9 = #uty/ Poster bend mechanism 27-28
10 A #hi6EBHLA)/ Automatic presser foot |ifter 29-30
11 AahE|EH. F x84/ Automatic reverse feed components 29-30
12 w34/ Driver mechanism 31-32
13 A /0il lubrication mechanism 31-32
14 P4+ /Assessories

33-34




f& B8 3/ INSTRUCTION MANUAL

HIGH SPEED AUTO OILER SINGLE NEEDLE ZIGZAG MACHINE SERIS
#R1EFM INSTRUCTION MANUAL

1512&1512DD&1512-7

1513&1513DD&1513-7
551282512DD&2512-7 | 1-NEEDLE, TOP&HIGH SPEED AUTO OILER

251382513DD&2513-7 | SINGLE NEEDLE ZIGZAG MACHINE SERIS

ﬁljﬁ;?mi}%iyﬁk%’ i??gmgi Please read this Instruction Manual carefully
e 1% WA, FRELERATFTHLAD : co
VIR I B4 A before using the unit in order to get the most

. VSN out of it and to enjoy using it for a long time
’}51‘54/}; EIWSAYE 33 $Iﬁ: Please keep this Instruction Manual at hand

taking care not to lose it
1. BLEE KAk i AT, 7 e 3hE RikdE,
2. RN TAEH PTAE AR R B g (R =AR) |, FFiF D A4 LIz A ALAL,
AL AR
I MERRTE, F—REFLAHIMK LB T,
* Rk, FARFIKRIEE, KAk L85 E TR, LHiEH# 75 G2 F 4k dt,
A ME TR A B AR, FHRFFRACT 160045/ 5 5 4R KB4,

1.Do not operate the machine even for trial before lubrication it.

2.Confirm that the voltage and phase (single or 3-phase) are
correct by checking them against the ratings showen on the motor nameplate.

3. When running your machine for the first time after the set-up , check the rotational
direction of the handwheel . % Turn on the power switch. Run the machine at a low
speed while checking the rotational direction of the handwheel . (The handwheel should
turn counterclockwise as observed from the handwheel side.)

4. For the first month run the machine at speed of 1600s.p.m or loss.

B R EET MR .

1. B RAMEZHIN, FHRKFEAIALE, HRFIESH,

2. LG AEZ AN, F DB MASGEAS K, FHRFFAMK L8, VAR, &
BEAHFLE, B, THZELCHSFL LR, UELKELE,

J.EH Y THLIISE. KiFE., GEMACHRPEEGHEALT, BEMS.

4 VAR AT, FL kBB XA, RLRAECAF S, THTT—301k.
1.Keep your hands away from the needle when you turn on the power switch

or while the machine is operating

2.During operation be careful not to allow your or any other person’s head or

fingers to come close the handwheel, V-belt, bobbin winder or motor. Also do
not place anything close to them

3.Do not turn the machine with the finger guard, belt cover or any other
protectors removed

4.Be sure to turn off the power switch and confirm that the motor is completely
stopp—ed before removing the V-belt.



1 %8045/ INSTRUCTION MANUAL

4% 27) 914 Sewing machine specification

1652 -

|1

L 2
Al s EFR
Bottom feed | Top and bottom feed
c 3 4
BN AN S
- Q 3
C | rewstfes) T LR B
Belt drive Direct—drive Direct-drive

thread trimmer



hp
打字机
D-2

hp
打字机
D

hp
D-2

hp
D


1& R348 P/ INSTRUCTION MANUAL

Gk
1652&2652 Series
SWRMEENIZES]  40mm , RS RZEIININEE, HLREZINEES).
e B prs i B EEG AL
a

@ 0 o
0o 0, <8 eo

—-=

765 P N ) e
o ‘ % T W
9) | ¢
e 5 9 13 1 El
|
:: ~ \;‘%g ‘mum
c % H
ST LR E L L AR AL T TE A LA L e R R LA e A -l
| O | Eed hd bd : t
0 1000 =S
480 19

W—-w

77 777 777 7
7 77 7 Y
W//// //// //// // ///// /// //%'//

. //\Q\@é

00 7
770772747 9'1

Z L 1
.
K3
4
| o
M—M P—P N-N F@

0
o
(9]
9]

\\\\\\\\\Wm
NN \\\
ARk Immnmmnmmy h

e
\\\\\\\1


AutoCAD SHX Text
W

AutoCAD SHX Text
W

AutoCAD SHX Text
W-W

AutoCAD SHX Text
Z-Z

AutoCAD SHX Text
N-N

AutoCAD SHX Text
P-P

AutoCAD SHX Text
M-M

AutoCAD SHX Text
T-T

AutoCAD SHX Text
X-X

AutoCAD SHX Text
C1.5~2.5(仅铰链侧）

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
N

AutoCAD SHX Text
N

AutoCAD SHX Text
T

AutoCAD SHX Text
T

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
Z

AutoCAD SHX Text
Z

AutoCAD SHX Text
X

AutoCAD SHX Text
X

AutoCAD SHX Text
U-U

AutoCAD SHX Text
W

AutoCAD SHX Text
W

AutoCAD SHX Text
W-W

AutoCAD SHX Text
Z-Z

AutoCAD SHX Text
N-N

AutoCAD SHX Text
P-P

AutoCAD SHX Text
M-M

AutoCAD SHX Text
T-T

AutoCAD SHX Text
X-X

AutoCAD SHX Text
C1.5~2.5(仅铰链侧）

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
N

AutoCAD SHX Text
N

AutoCAD SHX Text
T

AutoCAD SHX Text
T

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
Z

AutoCAD SHX Text
Z

AutoCAD SHX Text
X

AutoCAD SHX Text
X

AutoCAD SHX Text
U-U

AutoCAD SHX Text
Z

AutoCAD SHX Text
W

AutoCAD SHX Text
T

AutoCAD SHX Text
U

AutoCAD SHX Text
P-P

AutoCAD SHX Text
U

AutoCAD SHX Text
P-P

AutoCAD SHX Text
W

AutoCAD SHX Text
M

AutoCAD SHX Text
N

AutoCAD SHX Text
U

AutoCAD SHX Text
Z-Z

AutoCAD SHX Text
U

AutoCAD SHX Text
Z

AutoCAD SHX Text
Z

AutoCAD SHX Text
X

AutoCAD SHX Text
N-N

AutoCAD SHX Text
W-W

AutoCAD SHX Text
N

AutoCAD SHX Text
P

AutoCAD SHX Text
X-X

AutoCAD SHX Text
Z

AutoCAD SHX Text
W

AutoCAD SHX Text
Z-Z

AutoCAD SHX Text
U-U

AutoCAD SHX Text
N-N

AutoCAD SHX Text
P

AutoCAD SHX Text
T

AutoCAD SHX Text
M

AutoCAD SHX Text
X

AutoCAD SHX Text
T-T

AutoCAD SHX Text
C1.5~2.5(仅铰链侧）

AutoCAD SHX Text
C1.5~2.5(仅铰链侧）

AutoCAD SHX Text
T

AutoCAD SHX Text
P

AutoCAD SHX Text
N

AutoCAD SHX Text
W-W

AutoCAD SHX Text
N

AutoCAD SHX Text
M-M

AutoCAD SHX Text
M

AutoCAD SHX Text
U-U

AutoCAD SHX Text
W

AutoCAD SHX Text
T

AutoCAD SHX Text
P

AutoCAD SHX Text
X

AutoCAD SHX Text
X-X

AutoCAD SHX Text
T-T

AutoCAD SHX Text
M

AutoCAD SHX Text
X

AutoCAD SHX Text
M-M


1& B 35LBA B/INSTRUCTION MANUAL

SPECIFICATIONS

1% A HAL R B
Y3k ok &K 2000s. p. m
Hew KR A4 . 5mm , % : 5mm
ﬁ%,fl/k~5?‘§5[§. 9mm
A AFATAZ 35mm
JERST = B F&5t: 8mm ,  HEARST: 13mm
o WEK 1* BLstfek *
T8 Mad (G )
MR KGR RRE @A, KALEF K44
Usage Light to medium weight material
Sewing speed Max 2000s p.m
Stitch length Forward stitch:5mm Reverse stitch:bmm
Max stitch width 9 mm
Needle bar stroke 35 mm
Lift of presser foot Hand lifter: 8 mm, Knee lifter:13mm
Needle See page 1 for table on ‘NEEDLE AND THREAD’

Lubricating oil Machine oil (whte spindle oil)

% Maximum speed will very depending on fabris threads and sewing condition

AT 5L B AR KR B Z A X A
RELATIONSHIP BETWEEN ZIG ZAG WIDTH AND MAXIMUM SPEED

/\%?- ;”nf, };«‘71 Omm~5mm 5mm~9mm
R KR A 2000's. p. m 1800 s. p. m
Ziazag width Omm“~5mm 5mm~~9mm
Max speed 2000s. p. m 1800s. p. m

1. WA &

1_NEEDLE AND THREAD

HFE L I R ENE A 5 BB F A SR, £ 5 0h4f A&
MRTHRAESMHNER ST L, FAF AT 4.

Selection of the proper needle depends not only on the machine model, but also on
the material thread used, For selection of proper needle and thread sizes to be used

on the various machine model, please refer to the table below

FUE A PR t A

RRKERT Al 120 60 30

A Rt DP X 17 #10 DP X 17 #12~#16 DP X 17 #18~#19

Application of class For l%ght—weight For mgdium*weight Fgr medium*heavy
materials materials wight materials

Max thread size (Nm)-Synthetic [120 60 30

Needle size DPX 17 #10 DPX17 #12v#16 |DPX 17 #18#19




1% M %80 45/ INSTRUCTION MANUAL

CEEOIRLEY

- INSTALLATION OF SEWING MACHINES

19.5 mm

®—>

D
2 ®
® 2

1) The oil pan should rest on the four
corners of the machine table groove.

2) Two rubber seats (O for supporting the
head portion on the operator side
are fixed on the extended portion of the
table by hitting the nail @ and the other
two rubber cushion seats @) on the hinge side
are fixed by using a rubber—based adhesive.
Then, oil pan @ is placed.

3) Fit hinge@into the opening in the machine
bed, and it the machine head to table
rubber hinge @ before placing the machine

head on cushions B on the four corners.



1% M %80 45/ INSTRUCTION MANUAL

RN R

13mmIid A

1. BRAZHDER

@) 7327258
Bl v
*ORJrERE Q). B Q.
B2 5 TN E .
Insert the knee lifter assy. (1)into the shaft(®)
under the oil pan , and slightly tight the screw 3).

<RFEEIR R

1. ¥ TR DEIE A A THH A R 5.

2. HEMERTF QB FERGS .

Turn the handwheel so that the feed teeth
(@ are under the needle plate(® .

3. AIFIERE (6.

4, BERNIBET (B) BEAT AN . DA F T A0 0 I s flf Bk
O WHEEFLAT @) Wk 29 2 2mm .

5. eI, BT EEEG) .

6. MAITHELES) .

7. EENIRET (O B S URET Sk SHREFLAT @D f el BE
258 4mm.

8. HA)RTTIEET QO BTV . DUE e R Rk
s O B, TS QST 7 10mm 5 FE
ML E .

9. SEHRIMG, KB ()&

3. Loosen the nut@.

4. Turn the screw(8)to adjust the bracket (7)to

2mm play.

5.Securely tighten the nut(®).

6. Lossen the nut(9).

7.Turn the screw@@until the distance between

the end of the screw and bracket (D) is

approximately 4mm.

8. Turn the adjusting screw(o to adjust , so that

the presser foot (5)is at the desired position

within a distance of 13mm above the needle plate.
9.After adjustment , tighten the nut(9).



1 B LB 5/ INSTRUCTION MANUAL

3. @E
3.LUBRICATION

* E2E: AT RE, SLEERXIE, HAMHRIFLES, AELTLENLR!

1) deidiE AMRITE"H' D,
© @ 2) LA ANAEARE “L"QD ,
BRIENE,
& R d: Gs )
1) Fill oil up to marker ine “H” Q.
2) When the oil level drops under
= marker line “L” @), refill it.
_ (Using oil is white spindle oil,)

4. U8 AT
4.LUBRICATION CONDITION

1) BAFEDIH S H e hiE 2D,

1) Operate the sewing machine, and
confirm the scattering oil at oily
window(®).




1 B 383/ INSTRUCTION MANUAL

5. MAray 3R
9.HOW TO INSTALL THE NEEDLE

* EE: AT RN, FOoRERXE, HEAARTILES, ABEALEZN LK

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNR

&CAUTION -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION

OF THE MOTOR BEFORE OPERATIONS.
Yo AR EHLE IR X ]

FREBUAT R 452 "DPX1T7",

1) A FATIF F 4t SR AT ATz B
2) FEBLQD, FhHdQENDILLH AP
T AE4E 2 TR A ok,
OlepstiE N A w5 @ ey WAEQ.
3) AmAT L B ey BIR IR,
BE SURE TO POWER-OFF THE MOTOR. The
normal needle system is ‘DPX17’ .
1) Turn the handwheel by hand and raise the
needle bar to its top position.
2) Loosen screw (1) and insert the needle @
into the hole until it will go on further.
Insert the needle with its recess ®
facing directly to rear side.
3)Securely tghten the screw in the needle

6. AR EE
6.HOW TO INSTALL THE BOBBIN

¥ 2% AT T RN, SLo¥ ek, DERRKIFLEES), ABERLEZNLK!

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE

&CAUTION -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION

OF THE MOTOR BEFQORE OPERATIONS.

1) R SEOxEHR T E@RQD.,
2) RAFIEAEQH R EM i) # %
9 IiED.,
3) BEARFIM W FEREO et
B £540mm.
EE EMACLEERNE, wEHR
19 7 AR AR 22 BR AT Sk 09 77 @) 4T o

1)Put the bobbin () into the bobbin case®).

2) Passthe thread through the threading groove
@ and notch @ of tensionspring in the
bobbin case.

3)Pass the end of thread through bobbin case
thread guide ® and pull it a length of about
40mm.

COUTION:Fit the bobbin in the bobbincase so
that the bobbin turns the direction of the
arrow when the bobbin thread is pulled.



i A58 45/ INSTRUCTION MANUAL

o

7. LB F &
7.HOW TO THREAD THE MACHINE HEAD

¥ A% T RE, FLRHERXIE, SEAMRIFILET, ABRLTLEG LK

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE

&CAUTION -XPECTBD INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION

OF THE MOTOR BEFORE OPERATIONS.

Yo B P

5%2 >3

45
}:\b\_



£ A #8945/ INSTRUCTION MANUAL

8. A B e K B
8.ADJUSTING THE STITCH LENGTH

* EE: TSI RN, FLoRERXE, HEARFLES, ABERLZN LK

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
&CAl T TON| -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE QPERATIONS.

1) fshssesa®, A 2EED.

O B ABIE AR

1) tem|EmFQE T,

2) P B)RAEBE| MR FHUE T AE AR R
3) RIFFAFE, MBI EBARBRERKS,

1)Push the stopper plate @ ,and turn the
dial @

{OHow to engage the reverse feed stitching
1)Push feed lever @ down.

2) The machine perform revers feed stitching
as long as the lever is held depressed.

3) The moment you release to leve ,the
machine resumes the normal stitching mode.

9. 8 R E )
9.ADJUSTING THE PRESSER FOOT PRESSURE

2 -0 1) BBHHEA AT EHIE S,
increase decrease Gl ARV E N
1) Turn the presser spring regulator
to the right to increase and to left
to decrease pressure.



1% M %8045/ INSTRUCTION MANUAL

10. &K A AT
10. THREAD TENSION

¥ 2&: BATH T RN, SR wRXiE, DEAARF LSS, UBLRLEG LK

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE

&CAUTION ~-XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION

OF THE MOTOR BEFORE OPERATIONS.

1) AT iz
IR BT 4t A% 5l i 4528 45 (D38 A 22 84
KA LA A S KA KT
2) AP RREIKS
IR BT 4t 4% 5l 7K ) 3R 2£(D3E e 2 44
KA, EEAT D AR KA
K7

1)Adjusting the needle thread tension 38 7m
Turn the thread tension nut (1) clockwise

to increase or counter clockwise to %&:}

decrease the needle thread tension. ﬁiiy

2)Ad justing the bobbin thread tension
urn the tension screw @ clockwise to
increase or counterclockwise to decrease
the bobbin thread tension.

38 Jn

11. ZEHEEIRT %
11.STITCH WIDTH REGULATOR

The width of zigzag stitch is controlled
with biased wtitch width regukating dial
@.

Do not make any needle position
adjustmeny while the needle is in the
fabric.

10



4& BBl 45/ INSTRUCTION MANUAL

12. defT 3= FI AN F 45 B R
12.HOW TO CONTROL THE WIDTH OF ZIGZAG STITCH

ATERAF FEOR DR KA, BL
TR LD, & BETH EQF 46T LA,
BHEIR M E, R EELD,

MR LQ, B RKZE, REBEELD,
P B AR T A 44 B 69T, K& £0%]9mm
TR AT .

To obtain minimum to maximum width zigzag
stitcher, first loosen thumb screw(), to permit

the stitch width regulator®), toreturn to its
minimum position and retighten thumb screw(®.

Then loosen thumb screw @) , to return to its
¢ maximum position and retighten thumb screw @ .

You can now regulate the stitch width regulatot

within the range of zero to 9mm.

13. RE&EERTE

1) SER ORI 15 .
2) L AA LRI TR 528, JHER A
LA E
CRRWERRE , HE ki A B85 | ARk h
S0 SR LR ) A RSB S, A T . )
3) BT QIS AT, FESEIINL. RO
] C /IR, Lm0 L.
Host R B D ashEt.
4) BUFARL , FDIERRERR 3) LITALLL .
5) HERLBLEN, WirmEEEe @, vk
AT QR EhF) Ay ak B A7), AR5 FEEE

_ _ e wige @ .
1) Insert the bobbin deep into the bobbin winder AJjiE AR/
spindle(Muntil it will go no further. B : A%
2) Pass the bobbin thread pulled out from the spool .
rested on the right side of the thread stand following SRR SR B B 7E B A2 B 80

the order as shown in the figure on the left.Then,

wind the end of the bobbin thread on the bobbin several times.
3) Press the bobbin winder trip latch (2) in the direction of A and start the sewing machine. The

bobbin rotates in the direction of C and the bobbin thread is wound up.The bobbin winder spindle
(Dwill automatically stop as soon as the winding is finished.
4) Remove the bobbin and cut the bobbin thread with the thread cut retainer(3).
5) To adjust the winding amount of the bobbin thread,loosen the setscrew(4)and move the bobbin
winder trip latch (2) to the direction A or B.Then,tighten the setscrew ().
To the direction A : Decrease

To the direction B : Increase

11



1 B LB 5/ INSTRUCTION MANUAL

13. LAt Hae 4 89 x &
13.NEEDLE-TO-HOOK RELATIONSHIP

LINE

BT, S04 RER, DkAARIE LS, BRSBTS

/N\CAUTION

TURN THE SWITCH OFF THE POWER SUPPLY TQ PREVENT FROM UNE
~XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

RPN XEAAT R EEEN TG ERE

1) FBRA Ko

2) AREBRATRAEAKS,

3) MBAME T @A TFH AR MA AR
154z & o

4) MFFMATAFE 2D, i R A 4AFDT L
Awag ETA5,

5) #Z K\ ERTA4TFQB L L36Y
2 EQ 544 k@R F, RE
A R AAT R 2D,

& TF 5 77 KB T4 5 e AR 69 B 1)

1) EhATRA TRz ERIEME N ER
RS,

2) ARKAT, HAATEFA2 8mmiz E
B, #AR R OEBIA G F A E iz,
OB R AR AR A B R iR e, (BT
B R A8 =, ATAF L8R E X DL 14T L
JRE D3 Fo ) ARG IE T,

3) EF MA@ Ltk ®Z 7] 117 1
0.02 ~ 0. 05mmz_id] ,

{Set the needle bar at the proper heoght
first as follows

1)Remove face plate.

2)Set stitch widtd regulator for straight
stithing.

3) Turn machine pulley over toward you until
needle descends to its lowst position.
4)Loose needle bar screw 1 so that only the
needle bar 2 will move up and down freely.
5)Move needle bar 2 up or down as

required ,and align upper timing mark 3
with under side of needle bar frame 4. then
securely tighten needle bar set screw 1.

12

AR B B R

RARA BR

®

OAdjust the timing between the needle and
the hook as fol lows

1)Set machine for straight stitching at
center needle position.

2)Adjust so that, when the needle bar goes
up to 2.8mm above its lowest position, hook
point 5 nearly meets the certer of needle.
6 . Then tighten hook setscrew (As a rough
indication of this adjustment , marker |ine
7 on needle bar aligns with the bottom face
of the needle bar faarme 4.)

3)Adjust the clearance between needle 6 and
hook point 5 to 0.02 to 0. 05mm.



1% M %80 45/ INSTRUCTION MANUAL

14. % W 1°) 28 3 5 HE%

2. WIRIT X AL EONGY{Z B ?

=] A2 JR B fi ik %
1. F&REEHA? 1. R IEEF &
2. ERB BT RBEKATRR?| 2 F 8K BRI & R AAR
AR
FEwR &@&%ﬁ%%#%? 3. AT @ &K )
4 WA R T B B SbUAT R S ? 4. R #ist
5. MUAt 2 T G EAH? 5. A H IE AR G DU
6. 3 F TAEM R A &AM, BFT | 6. 2 4%ik Bl AL 09 AL B &
R L X ‘
7. é};];é—g;?éé;}ia}‘/?? 7. BT RN R L%
1RAT ZAAT EH? 1. F A R A
, 2. RATEREE? 2. Bl R &3 K &R
REBH | 3 R&KRN R T EH? 3. AR AR
4. RARBH AT T 4. #e B AR K A T B
1. WA KR E B2 1. A IE 2 42 FEAUAT
_ 2. WA R T B il LA R A ? 2. & HATHUAT
FEIH | 3 A 5B BRREHL? 3. AL E A TAEH A 69 AuAt
4. ERFEARTEMA? 4. 2 EF RN F
1. WAt R R T EH? 1. A B A 5 FALE
2. ARG T W B AA R pi? | 2 RBATILE
AL JAAT H B ERRT A7 3. HBLIE & TARA A AG ALAT
4. BiAHB 2 R FILE? 4. BUE BIALEHER 2
5. % 4 b A RAL4AE? 5. FHEP TR A 242
P LEARATERLGELRAN? 13T KR KA
SR 2 BME A REAE AT 2. ho % R E 7)
1. MUAT 2 2 5 47 1. 2 EF &N
A 5 zﬂﬁiéﬁﬁ%m%%%%? 2. ¥ HhLA
JAKAREKRE? 3. i AR
s 1 FEAH A AT A KK RER? (RCN e e POV
EHREKR | ) bR & 2. FIR AT R K R
RAERATL H EHEER? WAk EAE R
R —— 1. WRIERREH ZHEER 1. R &k 2 E LR

2. WIRIT K BE £ONAZ B

13




4& B84/ INSTRUCTION MANUAL

14 _TROUBLESHOOTING CHART

Problem

Cause

Solution

Needle thread
break

1. Is machine properly threaded

1. Correct needle threding

2.Are thread guides or tension discarea
lint—free?

2.Remove lint and fluff in bobbin
case and book

3.Is needle-thread tension too tight?

3.Adjust needle thread tension

4. Is needle bent or have a blunt point?

4. Replace the new needle

5.1Is needle inserted correctly?

5. Insert needle correctly

6. Is needle the correct size for thread
and fabric?

6.Select proper needle size and

thread

7.1s thread free of slubs and knots?

7. Remove slubs and knots

Bobbin thread

1. Is bobbin threading correct?

1. Correct bobbin threading

2. Iss thread tangled or caught?

2. Untangle thread from bobbin acse
thread tension

for farbaric?

breaks 3.Is thread tension correct? 3.Ajust needle and bobbin case
thread tension
4.Dose bobbin rotate smoothly? 4. Check correctly
1. Is needle inserted correctly? 1. Insert needle correctly
2. 1s needle bent or have blunt needle 2. Replace the new needle
) ] point?

Stitches skip - - -

3.Is size of needle and thread switable|3.Select proper needle size and

thread

4. Is threading correct?

4. Correct needle threading

Needle breaks

1. Is needle properly inserted?

1. Insert needle correcting

2. 1s needle bent?

2. Replace the new needle

3.Is needle the correct size for the
fabric?

3.Select proper needle and thread
for fabric

4. Is needle clamping screw loose?

4. Tighten needle set screw

5.1s the fabric pulled while sewing?

5.Do not pull fabric while sewing

Fabric fails
to feed

1. Is feed regulating dial properly
adjusted?

1.Lengthen stitch length by feed
regulating dial

2. Is presser foot pressure ajust properly?

2. Increase presser foot pressure

Fabric pukers

1. Is needle threading correct?

1. Correct needle threading

Rotating heavy
noisy

2.1s needle point blunt? 2. Replace the new needle

3.Is thread tension too tight? 3. Ajust needle tension properly
1.Is there any lint or fluff on feed|l.Remove lint and fluff from feed
dog? dog

2.Is there any lint in rotating hook? 2. Remove lint and fluff from

rotating hook

Machine fils
to start

1. Are electrical plugs properly

nnnnnn 4+~

1. Connect plug to power source

2.1s power and light switch turned on?

2. Turn on power switch

14




Parts Manual




1. Wz 484/ Machine boby

15



1. HLFE 2 A% /Machine boby

Fr 5

= =
o, Pft . 4w DESCRIPTION ory | ERenark
1 16521-001  #2#211/64-40 1=10 Screw 11/64-40 L=10 11
2 16521-002 TR Face plate 1
3 16521-003  |#55% Rubber plug 010. 8x5 1
4 16521-004  |#55c% Rubber plug 011.8x5 3
5 16521-005 | HgH % Rubber plug 08.8x5 7
6 16521-006 15 R % Rubber plug 015.5x5 1
7 16521-007 PRERAT P Thread take-up lever cover 1
8 16521-008 W24211/64-40 L=8 Screw 11/64-40 L=8 2
9 26521-009 EEUR Plate 1 01t
10 26521-010  |#8%££11/64-40 L=5 Screw 11/64-40 1=5 1 01t
11 16521-011 122£23/16-28 1.=9 Screw 3/16-28 1.=9 10
12 16521-012 | /AR Side plate 1
13 16521-013 S TR Gasket 1
14 16521-014 THIRR Face plate 1
15 26521-015 MR Side plate 1 01#
16 16521-016 Tia6 Top_cover 1
17 16521-017 —fL&s) Thread retainer 1
18 16521-018  |#R#23/16-28 1.=6 Screw 3/16-28 L=6 1
19 16521-019 | #RK%E Rubber plug 018. 8x6 2
20 16521-020 Y] Cutter 1
21 16521-021 12423/16-28 1L=6 Screw 3/16-28 L=6 1
22 16521-022 | 0il sight window 1
23 16521-023 T 7 075 [ Rubber ring 1
24 16521-024 ol 5 44 Top_cover packing 1
25 16521-025 LR Lk B Bobbin thread tension 1
26 16521-026 GaLk Ay Bobbin winder 1
27 16521-027 LeLk AR 024 [ Rubber ring 1
28 16521-028 W2E73/16-32 L=7 Screw 3/16-32 L=7 3
29 16521-029 W2211/64-40 L=6 Screw 11/64-40 L=6 1
30 16521-030 NI LR AR A Thread guide assy 1
31 16521-031 | #RBZ%E Rubber plug 022.3x7 1
32 16521-032 | #RH%E Rubber plug 012.8x7.5 1
33 16521-033 fe k) Thread guide 1
34 16521-034 12429/64-40 1L=7 Screw 9/64-40 1L=7 3
35 16521-035  |#5p % Rubber plug 011.8x5 1
36 16521-036  4itk’ Arm thread guide-Right 1
37 16521-037 % 1 3& Rubber plug @10. 8x5 1
38 16521-038 ke Rubber bushing 1
39 16521-039 JERAR A Bed screw stud 4
40 16521-040 155 % Rubber plug 027x9 1
41 16521-041 R Cover plate 1
42 16521-042 TS AT Pole 2
43 16521-043 HY 5 Model plate 1
44 16521-044 Je Lk 2 A Thread tension bracket assy. 1
45 16521-045 FALRHHAET Tension release pin 1
46 16521-046 Ja B Side plate 1
47 16521-047 J& BAR Gasket 1
48 16521-048 1222 11/64-40 L=8 Screw 11/64-40 1=8 5
49 16521-049 AR Throat plate 1
50 16521-050 SLFE R Column seat 1
51 16521-051 W24 11/64-40 L=8 Screw 11/64-40 L=8 2
52 16521-052 1222 M6 L=16 M6 L=16 4
53 16521-053 K PR Bearing housing 1
54 16521-054 1842 M4 1=10 M4 L=10 3
55 16521-055 W22 9/64-40 L=6 Screw 9/64-40 1L=6 7
56 16521-056 AR e A7) Positioning finger 1
57 16521-057 1222 11/64-40 L=8 Screw 11/64-40 1=8 1
58 16521-058 &Y Pin 1
59 16521-059 | #HR cover 1
60 16521-060 22 9/64-40 L=8 Screw 9/64-40 L=8 1
61 16521-061 AN magnetic steel 2

01#:For 2652D;2653D;2654D

16




2. bih Bid B A/ Upper shaft mechanism

17



2. Bl k. HEZEHLH/Upper shaft mechanism
= %l = WI=R
?j Pat . % DESCRIPTION qry | HiERemark
1 16522-001 1242 11/64-40 L=3.5 Screw 11/64-40 1L=3.5 1
2 16522-002 _H Washer 1
3 16522-003  #HFFHESk Needle bar clamp 1
4 16522-004 BEAT 2 41 Bush 1
5 16522-005 LRiR Ty Kas Needle bar clamp assy 1
6 16522-006 1242 11/64-40 L=6 Screw 11/64-40 L=6 2
7 16522-007 LiZ%2 9/64-40 L=4.8 End screw left 9/64-40 L=4.8 1
8 16522-008 AT IERT Needle bar crank rod 1
9 16522-009 AT AR Needle bearing 1
10 16522-010 P2k AR Needle bar crank 1
11 16522-011 PRER AT Thread take-up bar 1
12 16522-012 PRER AT 4 Thread take-up crank shaft 1
13 16522-013 PR EFT A Thread take—up lever 1
14 16522-014 PRERAT 21 Thread take—up lever ASM 1
15 16522-015 124215/64-28 L=13 Screw 15/64-28 1=13 1
16 16522-016 R SR Needle bar link guide 1
17 16522-017 T AR Thread take-up crank 1
18 16522-018 12429/32x28 Screw SM9/32x28 1
19 16522-019 AhErE Upper shaft bush (front) 1
20 16522-020 12421/4-40 L=7 Screw 1/4-40 L=7 3
21 16522-021 124215/64-28 L=13 Screw 15/64-28 L=13 1
22 16522-022 il Collar 1
23 16522-023 12421/4-40 1=8 Screw 1/4-40 L=8 2
24 16522-024 LRIk BE YR Friction wheel 1
25 16522-025 124211/64-40 L=6 Screw 11/64-40 L=6 2
26 16522-026 %k Upper shat 1
27 16522-027 BEED R () Bevel gear (upper) 1
28 16522-028 124211/64-40 L=4 Screw 11/64-40 L=4 2
29 16522-029 AEhiGEe Z=3 Upper shaft bevel gear 1
30 16522-030  |##£21/4-40 L=6 Screw 1/4-40 L=6 2
31 16522-031 b A Pl Retaining ring 1
32 16522-032 A O A Feed eccentric cam ASM 1
33 16522-033 FXF Silde rlock 1
34 16522-034 8 A AT Fe Feed eccentric cam 1
35 16522-035 124215/64-28 1.=8 Screw 15/64-28 1.=8 2
36 26522-036 R Coupling 1 01#
37 16522-037 & bearing 6004 1
38 16522-038 st b o) 0il seal 1
39 26522-039 12 £2M6X0. 75 1L=5 M6X0. 75 L=5 6 01t
40 16522-040 B X Feed dog fork 1
41 16522-041 T ENT Connecting rod 1
42 16522-042 eah ik 7=22 Vertical shaft bevel gear (upper) 1
43 16522-043 Ul vertical shaft bush (upper) 1
44 16522-044 124215/64-28 1.=6 Screw 15/64-28 1.=6 1
45 16522-045 3l vertical shaft 1
46 16522-046 BTN E vertical shaft bush(lower) 1
47 16522-047 BT ViR 7=28 Vertical shaft bevel gear(lower) 1
48 16522-048 T e 7=21 Lower shaft bevel gear 1
49 16522-049  [8££11/64-40 1L=6 Set Screw 11/64-40 L=6 1
50 16522-050  |#8££15/64-28 L=10 Screw 15/64-28 L=10 1
51 16522-051 [ E= Vertical shaft middle sleeve 1
52 26522-052 % Upper shat 1 01#
53 16522-053 R BEA Clutch component (A) 1
54 16522-054 SRR AT Alnico tray 1
55 16522-055 RSB Clutch component (B) 1
56 16522-056 PELZM6 1=6 M6 L=6 6

01#:For 2652D;2653D;2654D

18




3 1Z4HU)Lower shaft mechanism

19



3. FEEHIAI& R E LR /Pendulum mechanism & Lower shaft mechanism

=] K = =
?f Pat . 4w DESCRIPTION %T% %¥ERemark
1 16523-001 BE B RE Needle bar frame pin bush 1
2 16523-002 REF SR M Needle bar frame pin 1
3 15123-003  |#%£211/64-40 L=6 Screw 11/64-40 L=6 1
4 15123-004 PR 2L Needle bar frame 1
5 15123-005  B%£11/64-40 L=6 Screw 11/64-40 1=6 1
6 15123-006 | H:)5W5*10%1 Washer W5+10%1 Washer 1
7 15123-007 AT E Needle bar frame position 1
8 15123-008 EAT Needle bar 1
9 15123-009 [IRawuEs2N Needle bar thread guide 1
10 15123-010 Jilk3s Needle 1
11 15123-011 W22 1/8-44 1L=4.5 1/8-44 1=4.5 1
12 15123-012 GTvS:E| Pin 1
13 15123-013 BEMEBI X Feed dog fork 1
14 15123-014 458 9/32-28 L=4 Nut 9/32-28 L=4 1
15 15123-015 | f%3h — XiaHl Screw 9/32-28 1
16 15123-016  f&3) — XagHh Slide block 1
17 15123-017 185 = SO B Regulator 1
18 15123-018 168 = X e Regulator bush 1
19 15123-019 TR TR ET Jndicalor 1
20 15123-020 124215/64-28 1=10 Screw 15/64-28 1=10 1
21 15123-021 IR T340 Dial 1
22 15123-022 12423/16-28 L=8 Screw 11/64-40 1L=8 1
23 15123-023 FREME ) — X F % Spring holder 1
24 15123-024 W22215/64-28 L=11 Screw 15/64-28 1=11 1
25 15123-025 W22 11/64-40 L=7 Screw 11/64-40 L=7 1
26 15123-026 FREHE D) R Collar 1
27 15123-027 {REHED) R Bush 2
28 15123-028 BEHEBE (T Bevel gear (down) 1
29 15123-029 BEHE R R OR Cam 1
30 15123-030 | #5HL30% Shaft 1
31 15123-031 W22211/64-40 L=4 Screw 11/64-40 L=4 4
32 15123-032  H:3IR4215/64-28 15/64-28 1
33 15123-033 | #%£}11/64-40 L=3.5 11/64-40 L=3.5 2
34 15123-034 07%4f Rubber ring Rubber ring 2
35 15123-035 FEMRFE R Graduated plate 1
36 15123-036 W22211/64-40 1=7 Screw 11/64-40 L=7 4
37 15123-037 JEAEIR2211/64-40 11/64-40 2
38 15123-038 & Gasket 1
39 15123-039 W22 15/64-28 L=7 Screw 15/64-28 L=7 2
40 15123-040 T A Vi Gear 1
41 15123-041 W22 1/4-40 L=5 Screw 1/4-40 L=5 2
42 15123-042 T R 22 Lower shaft oil filter screw 1
43 15123-043 T Hh i v 7E Lower shaft oil filter plug 1
44 15123-044 by Lower shaft oil seal 1
45 15123-045 R ES Lower axle front sleeve 1
46 15123-046 U222 11/64-40 L=8 Screw 15/64-28 1L=8 1
47 15123-047 i lower shaft 1
48 15123-048 R EES Lower shaft sleeve 1
49 15123-049  |#%%2 11/64-40 L=8 Screw 15/64-28 L=8 1
50 15123-050 EEL] Retaining ring 1
51 15123-051  #3# Screw 15/64-28 L=4 2
52 15123-052 B HES Lower axle rear bushing 1
53 15123-053 A Lower axle bushing oil pipe 1
54 15123-054 FE%E Plunger 1
55 15123-055 Tk 2E 5 Plunger spring 1
56 15123-056 EELT Baffle 1
57 15123-057  $4lRigLL Screw 15/64-28 1=8 1

20




4 %% B BT At/ Presser foot mechanism

21



4. 25 HHTHLK/Stiteh width regulator mechanism

= ®l = by EL
ﬁf Pat . 4 DESCRIPTION %ﬁ % Remark
1 16524-001 KX B Pin 1
2 16524-002 PR R Pin 1
3 16524-003 W2 2215/64-28 L=8 Screw 15/64-28 L=8 3
4 16524-004 T BEER Feed connecting link 1
5 16524-005 LN REEE AR Feed regulator (forked) 1
6 16524-006 122215/64-28 1=13 Screw 15/64-28 L=13 1
7 16524-007 PR R oL Adjust the eccentric pin 1
8 16524-008 0748 Rubber ring 1
9 16524-009 A PR RIS Feed regulating stud 1
10 16524-010 1B P Feed spring 1
11 16524-011 13 Feed regulating stud lock 1
12 16524-012 074 Rubber ring 1
13 16524-013 EBE AR Length control plate 1
14 16524-014 EF ARSI Y Washer 1
15 16524-015 12423/16-28 1=15 Screw 3/16-28 L=15 1
16 16524-016 12223/16-28 L=7 Screw 3/16-28 L=7 1
17 16524-017 45T Reverse feed control lever 1
18 16524-018 8153 I A Reverse feed crank 1
19 16524-019 W24215/64-28 Screw 15/64-28 1
20 16524-020 E=R0A Reset spring 1
21 16524-021 3G YT Reverse feed control shaft 1
22 16524-022 P Spring 1
23 16524-023 EBE AL Washer 1
24 16524-024 1222 11/64-40 1L=10 Screw 11/64-40 L=10 2
25 16524-025 074 Rubber ring 1
26 16524-026 B Pin 1 024
27 16524-027 PR Spring 1 02#
28 16524-028 HALF AR Rubber ring 1
29 16524-029 222 11/64-40 1=10 Screw 11/64-40 L=10 1
02#:For 2652D;2653D;2654D
5. &AM /Feed mechanism
= =) RRr=%
?j Pft . % Tk DESCRIPTION ary | ERenark
1 16525-001 AR Shaft 1
2 16525-002 B Feed rock arm 1
3 16525-003 FHEA Feed bar asm 1
4 16525-004 WELZME 1=12 M5 L=12 1
5 16525-005 222 9/64-40 1.=5 Screw 9/64-40 L=5 1
6 16525-006 posy SR Feed shaft 1
7 16525-007 pe Sk Feed rocker arm 1
8 16525-008 YR Screw 9/64-40 L=5 2
9 16525-009 R iimiRL Screw 3/16-28 L=14 1
10 16525-010 (i) Collar 2
11 16525-011 B, Collar 2
12 16525-012 oS SRR Bush, L 1
13 16525-013 1222 15/64-28 1=6 Screw 15/64-28 L=6 1
14 16525-014 8 % R Collar 2
15 16525-015 W22z 1/4-40 L=5 Screw 1/4-40 L=5 4
16 16525-016  IERLIFARIRL 11/64-40 L=6  |Screw 11/64-40 L=6 1
17 16525-017 JEAL AR A Walking foot pinb 1
18 16525-018 o SR e Bush, R 2
19 16525-019  #F X lifting fork 1
20 16525-020 W RS Bush. L 1
21 16525-021 1242 15/64-28 1=6 Screw 15/64-28 L=6 1
22 16525-022 A Feed driving shaft 1
23 16525-023 EEZNiE Pin 1
24 16525-024 R MR Lifting rocker 1
25 16525-025 IRk Pin 2
26 26525-026 besy Siiip g Walking foot pinb 1 01#
27 16525-027 222 3/16-28 1=15.5 Screw 3/16-28 L=15.5 2
28 16525-028 A MARERT tooth 1ift crank connecting rod 1

01#:For 2652D;2653D;2654D

22




6.35/E Pt/ Presser foot mechanism

14

7.% SAE4HAH/384 points mechanism
(1653D&.1654D&2653D&2654D)

23



6. ¥5 5 HINLK /Presser foot mechanism

s

L B

K =

o, Pat . 2 W DESCRIPTION QT% % ERemark

1 16526-001 AR AR 22 Adjusting screw 1

2 16526-002 R R R Nut 1

3 16526-003 i3 Spring, compression 1

4 16526-004 A5 42 Guide bracket 1

5 16526-005 IR 1/4-40 L=8 Screw 1/4-40 L=8 1

6 16526-006 1222 15/64-28 1.=8 Screw 15/64-28 1.=8 1

7 16526-007 fHIERTF Presser bar lifter 1

8 16526-008 JE R T e Lifter crank 1

9 16526-009 JEAF Presser bar 1

10 16526-010 A& Bush 1

11 16526-011 PR B Presser foot , inside 1

12 16526-012 1222 3/16-28 1L=8.5 Screw 3/16-28 L=8.5 2

13 16526-013 1222 11/64-40 1=6.5 Screw 11/64-40 1L=6.5 1

14 16526-014 Fh I B AT Collecting rod 1

15 16526-015 JEATAT 5 Pin 1

16 16526-016 6 HE B S AT AT Lever 1

17 16526-017 E=tl Collar 1

18 16526-018 1222 11/64-40 L=4 Screw 11/64-40 L=4 2

19 16526-019 1822 9/64-40 L=7 Screw 9/64-40 L=7 2

20 16526-020 | RJEMITIFF Knee lifter bar 1

21 16526-021 EXVEVA Spring 1

22 16526-022 EA | Spring pin 1

23 16526-023 R SETFHALAT () Lifter lever 1

24 16526-024 [N Guide plate 1

25 16526-025 Je LR AN ERAT Tension release stud 1

26 16526-026 Bigs2 15/64-28 1=7.5 Screw SM15/64-28 L=7.5 1

27 16526-027 ERE 9/64-40 L=3 Nut 9/64-40 L=3 1

28 16526-028 PRtk Arm thread guide C 1

29 26526—029 JEAT S48 Guide bracket 1 0l#
30 16526-030 15 R S A Presser foot asm. 1

31 26526-031 iR Presser bar 1 [0} E:
32 26526-032 | #2123/16-28 1=8 Screw 3/16-28 1=8 2 01#
33 16526-033 WA LR G A Loose wire electromagnet asm. 1 02#
33-1 16526-034 % E4 E4 1 02#
33-2 16526-035 E Gaskets 2 02#
33-3 16526-036 WEREM3 Nut 3 2 02t
34 16526-037 FA LR W Rk 22 3R Mounting Plate 1 02#
35 16526-038 IRZMA L=5 M4 L=5 2 02#
36 16526-039 FALR Y bl Collar 1 02#

01#:For 2652D;2653D;2654D

02#:For 2652D;2653D;2654D

7. % SYEE LK /3&4 points mechanism (FOR 1653D, 1654D, 2653D, 2654D)

B 5 ) W |
Yo | Part No. & K DESCRIPTION 0Ty #FRemark
1 16527-001 SEFCAT R Rod seat. 1
2 16527-002 1222 M6 L=12 Screw M6 L=12 2
3 16527-003 BiZse 3/16-32 Screw SM3/16-32 2
4 16527-004 W2RE 3/16-32 Nut SM3/16-32 2
5 16527-005 SR Bend the wheel. 1
6 16527-006 BT Connecting rod 1
7 16527-007 FREHEFR Feed dog fork 1
8 16527-008 Bigez 3/16-32 Screw SM3/16-32 1
9 16527-009 TRERHh K Ball bearing 1
10 16527-010 Bhg2e M4-0.75 1.=6 Screw M4-0.75 L=6 1
11 16527-011 BiZse 3/16-28 Screw SM3/16-28 1
12 16527-012 E0A Spring 1
13 16527-013 P Screw 9/32-28 1
14 16527-014 3 B L B e 3 needle eccentric wheel 1
15 16527-015 45 IR L B O 5 4 needle eccentric wheel 1
16 16527-016 12ez M4 L=10 Screw M4 L=10 2
17 16527-017 BRI IENT Feed dog fork 1
18 16527-018 ImBE L (B 3 Bevel gear (upper) 1
19 16527-019 ASIREE SR (1) 4 Bevel gear (upper) 1
20 16527-020 3EIREHE SR CF) 3 Bevel gear (down) 1
21 16527-021 ATIREHME S CF) 4 Bevel gear (down) 1

24




8. L%kl Feed mechanism For (26520, 2653D. 2654D)

éb 35 37
fr’@
T g =
2 G
T
— 39

25



8. i RIHLF/Upper feed mechanism(For 2652D. 2653D. 2654D)

ZIE By & |,
No. Part No. 2 B DESCRIPTION QTY 2 1FRemark
1 26528-001 (53] 4 Pin 1 01#
2 26528-002 1242 15/64-28 L=6 Screw 15/64-28 1.=6 3 01
3 26528-003 R IR EA Bush, A 1 01#
4 26528-004 I JE T % Feed lifting shaft 1 01t
5 26528-005 BT EB Bush, B 1 01#
6 26528-006 At 0o 5 3% R 1 b A Feed arm 1 01#
7 26528-007 1222 1/4-24 L=16 Screw 1/4-24 1=16 1 01
8 26528-008 S JEV A 2% iy i A Feed lifting arm crank, L 1 0l
9 26528-009 I BE Nut 1/4-40 3 01#
10 26528-010 W2RE M6-0. 75 Nut M6-0. 75 1 01
11 26528-011 P WEx10%1 W5%10%1 Washer 1 0l#
12 26528-012 Lokt Eccentric wheel 1 01#
13 26528-013 W24T 1/4-40 L=7 Screw SM1/4-40 L=7 2 01
14 26528-014 Lo fe AT Connecting rod 1 0l#
15 26528-015 B ey Screw 1 01#
16 26528-016 % e} AR Feed lever 1 01t
17 26528-017 iRy Screw 1 01#
18 26528-018 |7 Slide block 1 01#
19 26528-019 ¥ E5 E5 1 0l1#
20 26528-020 JEFRFH S Lever guide 1 01#
21 26528-021 1222 11/64-40 L=7 Screw 11/64-40 L=7 2 01
22 26528-022 BHiger 1/4-40 Screw SM1/4-40 1 01#
23 26528-023 Bigez 1/4-41 Screw SM1/4-40 1 01#
24 26528-024 e A Needle bearing 4 01#
25 26528-025 AR ERT Link 1 01#
26 26528-026 A RS AR AL Crank 1 01#
27 26528-027  |#E4 1/4-24 1=16 Screw 1/4-24 L=16 1 01
28 26528-028 JESE S A S Bush, L 1 01#
29 26528-029 W22 1/4-40 1=5 Screw 1/4-40 L=5 2 01t
30 26528-030 Etic Collar 1 01#
31 26528-031 5 I 2 Upper feed shaft 1 01#
32 26528-032 0741 0 ring 1 01
33 26528-033 1222 15/64-28 L=6 Screw 15/64-28 1.=6 1 01#
34 26528-034 FEEE B A il Bush, M 1 01#
35 26528-035 5 % 3 A AR Feed 1ifting arm crank, R 1 0l#
36 26528-036 1242 15/64-28 L=15 Screw SM15/64-28 L=15 1 0l
37 26528-037 JEFF IR L Screw 1/4-40 1 0l#
38 26528-038 e il Walking foot 1 01#
39 26528-039 2 1 & Connecting rod 1 01#
40 26528-040 HEEE M6-1 Nut M6-1 1 01#
41 26528-041 W6, 5 W6. 5 1 01#
42 26528-042 5 D 1) 25 0 1 A AR A Roller shaft assy. 1 01t
43 26528-043 PRI JAZ ) il Ay Pin 1 01#
44 26528-044 FEgo Slide block 1 01t
45 26528-045 R E5 E5 Snap ring 1 01t
46 26528-046 5 I AT R4 Pin 1 01#
47 26528-047 W M5 1=6 M5 1=6 1 01#
48 26528-048 2 5 SOEAT Crank 1 01#
49 26528-049 1242 9/64-40 L=7 Screw 9/64-40 L=7 4 01
50 26528-050 5 S AR Plart 1 01#
51 26528-051 Btigsz 1/4-40 Screw 1/4-40 1 01t
52 26528-052 2 R AT Link 1 01#
53 26528-053 5 5 RT3 Clamper 1 01#
54 26528-054 1222 11/64-40 L=12 Screw SM11/64-40 L=12 2 01
55 26528-055 JEJHEFF AR Block 1 01#
56 26528-056 2R AT FEAR 2y Collar 2 01#
57 26528-057 EE AN VAN Connecting rod 1 01#
58 26528-058 T S AT Lever 1 01#
59 26528-059 9 I e B Screw 1 01#
60 26528-060 5 A MR Nut 1 01#
61 26528-061 5 5 R R AT e Spring compression 1 01#
62 26528-062 W A 5 Guide shaft 1 01t
63 26528-063 5 I e MR AT 4 Bracket 1 01#
64 26528-064 122211/64-40 L=7 Screw 11/64-40 1=7 2 01#
65 26528-065 FEH Wool felt 1 01#
66 26528-066 12£29/64-40 L=5 Screw 9/64-40 L=5 1 01

01#:For 2652D;2653D;2654D

26




19 3 AEHUH4/Poster bend mechanism

27



9. S FEHL#/Poster bend mechanism

= " =
ﬁf Pat Eo_ EZ i DESCRIPTION %ﬁ #-ERemark
1 16529-001  |L#RZ2 9/64-40 L=4.8 End screw left 9/64-40 L=4.8 1
2 16529-002 [R5 Timing belt 1
3 16529-003 & bearing 1
4 16529-004 & circlip 1
5 16529-005 [k Pulley 1
6 16529-006 & bearing 1
7 16529-007 R Hook shaft 1
8 16529-008 EtR Hook 1
9 16529-009 L0y Bobbin 1
10 16529-010 % Bobbin case ASM. 1
11 16529-011 122211/64-40 1L=6 Screw 11/64-40 L=6 4
12 16529-012  |#%Z 11/64-40 L=5 Screw 11/64-40 L=5 4
13 16529-013 1242 11/64-40 L=6 Screw 11/64-40 1L=6 1
14 16529-014 EE/ baffle 1
15 16529-015 [F25 e Pulley 1
16 16529-016 & bearing 1
17 16529-017 ikt Gear 1
18 16529-018 4t Conversion axis 1
19 16529-019  |#R#Z 11/64-40 L=5 Screw 11/64-40 L=5 2
20 16529-020 AT Feed dog 1
21 16529-021 WHe2 11/64-40 1.=6 Screw 11/64-40 1L=6 1
22 16529-022 1222 11/64-40 1=8 Screw 11/64-40 L=8 2
23 16529-023 HHER Bracket plate 1
24 16529-024 JERHEAT Shipping fee 1
25 16529-025 FEFF AR Swing lever pressure plate 1
26 16529-026 1242 11/64-40 L=8 Screw 11/64-40 1=8 4
27 16529-027 B Axial screw 1
28 16529-028 Wk Slider 1
29 16529-029 IERHET Pin 1
30 16529-030  |#R#Z 11/64-40 L=6 Screw 11/64-40 L=6 1

28




10. B 344/ EpALA4/ componenents
For(1652D-2. 2652D-2)

1652D-2 2652D-2

1. B ahEE R, FFx284F/Automatic reverse feed components
For(1652D-2. 2652D-2)




10. B3h48 L1/ Driver components

Frs

K 5

f - B

L=EN

T o

o, | Part No. 2 DESCRIPTION OTY # ¥ Remark
1 1652A-001 6 H 0 e R R Electromagnet asm. 1 01#

2 1652A-002 B Top head 1 01#
3 1652A-003 [ 4% AT KL AT Lifting lever link 1 01#
4 1652A-004 2 P Rubber ring 1 01#
5 1652A-005 HHriRz Screw 1/4-28 1 01#
6 1652A-006 WERE 1/4-28 Nut 1/4-28 1 01#
7 1652A-007 WA423/16-28 L=8 Screw 3/16-28 1=8 4 01#
8 1652A-008 FL Rk Electromagnet 1 02#
9 1652A-009 LRk Cushion 1 02#
10 1652A-010 R} Nut 1 02#
11 1652A-011 TSk Putter 1 02#
12 1652A-012 b Bracket 1 02#
13 1652A-013 WALZM5 1.=12 Screw M5 L=12 3 02#
14 1652A-014 WEL2M6 1.=10 Screw M6 L=10 3 02#
15 1652A-015 e Spacer 1 02#
16 1652A-016 WAZZMA 1L=5 Screw M4 L=5 1 02#
17 1652A-017 [ Drive shaft 1 02#
18 1652A-018 4 Retaining ring 1 02#
19 1652A-019 WAZZ 11/64-40 L=4 Screw 11/64-40 L=4 1 02#
20 1652A-020 WARE M16 Nut M16 1 02#
21 1652A-021 LRSS Bushing 1 02#
22 1652A-022 Bl Sealing ring 1 02#
23 1652A-023 v Crank 1 02#
24 1652A-024 WELN5 1L=12 Screw M5 L=12 1 02#
25 1652A-025 o Cover 1 02#
26 1652A-026 WAZZM3 L=5 Screw M3 L=5 2 02#
27 1652A-027 J& AR Side plate 1 02#
28 1652A-028 J i B A Gasket 1 02#
29 1652A-029 [ AR AT Lifting lever link 1 02#

01#:For 1652D-2;1653D-2;1654D-2

02#:For 2652D-2;2653D-2;2654D-2

1 LH #h & 48 <2044 /Driver components

(= E ) BT |,

No. Part No. LA DESCRIPTION QTY -7+ Remark
1 1652B-001 1814 LRk B/T Solenoid Ass'y 1 01#, 02#
2 1652B-002 S5 ¥t Gasket for B/T Solenoid 1 01#, 02#
3 1652B-003 J5 iR Side plate 1 01#

4 1652B-004 J AR AR Gasket 1 01#

5 1652B-005 TR AT Feed regulator 1 01#, 02¢#
6 1652B-006 [EER I Electromagnet core 1 01#, 02#
7 1652B-007 Y Pin 1 01#, 02#
8 1652B-008 R B4 E4 4 01#, 02#
9 1652B-009 (SRS Solenoid crank 1 01#

10 1652B-010 Y Pin 1 01#, 02#
11 1652B-011 RIRES E8 1 01#, 02#
12 1652B-012 $222 11/64-40 L=10 Screw 11/64-40 1L=10 4 01#, 02#
13 1652B-013 12223/16-28 1.=6 Screw 3/16-28 L=6 2 01#, 02#
14 1652B-014 JAEERHE SIS Auto reverse feed switch asm 1 01#, 02#
15 1652B-015 {855 i FF Solenoid crank 1 02#

01#:For 1652D-2;1653D-2;1654D-2
02#:For 2652D-2;2653D-2;2654D-2

30




12.9.35344%/Dr iver components

31



12. B354 /Driver components

= = =,
fjf Pf]t o, 4 DESCRIPTION %ﬁ #VERenark
1 1652C-001 R A Control asm 1
2 1652C-002 MBI S Power switch 1
3 1652C-003 HIR 2R Power line 1
4 1652C-004 HE R Control cover 1
5 1652C-005 FRAETHAR Face plate 1
6 1652C-006 WRZZM5 =35 Screw M5 L=35 3
7 1652C-007 BRZZM5 =20 Screw M5 1L=20 2
8 1652C-008 Jlalhegbr s Thread asm 1
9 1652C-009 IRET Screw 3
10 1652C-010 | ACflfiR 5 ik550W AC cervo motor 550W 1
11 1652C-011 o Washer 4
12 1652C-012 PR Spring washer 4
13 1652C-013 WRZZM6 1L=12 Screw M6 L=12 4
14 1652C-014 Fhie Hand wheel 1
15 1652C-015 1222 15/64-28 1=10 Screw 15/64-28 L=10 2
16 1652C-016 FFFLHAE Live festival balllink asm 1
17 2652C-017 | ACfalIR Thik 7500 AC cervo motor 750 1 02#
18 1652C-018 HEAETRIAR Face plate 1 02#
19 2652C-019 Fie Hand wheel 1 02#
20 2652C-020 R s Control asm 1 02t
02#:For 2652D;2653D;2654D
13. i #1L#g/0i1 lubrication mechanism
= = =%
?j Pft . 4 DESCRIPTION %ﬁ #ERemark
1 1652D-001 A A 0il pump 1
2 1652D-002 WR2211/32-28 L=5 Screw SM11/32-28 L=5 1
3 1652D-003 124£11/32-28 1=5 Screw SM11/32-28 L=5 1
4 1652D-004 1242 11/64-40 1L=13 Screw 11/64-40 L=13 3
5 1652D-005 | bl 0il tube 1
6 1652D-006 EiKiit Tie 3
7 1652D-007 T Tube assy. 1
8 1652D-008 [EIRiik= Tube assy. 1
9 1652D-009 FEH Wool felt 1
10 1652D-010 FEEE Spring 1
11 1652D-011 THI 2 A 5 A 2 A Setting plate 1
12 1652D-012 1242 9/64-40 L=13 Screw 9/64-40 L=13 2
13 1652D-013 A 0il tip 2

32



14.F+4+/Assessor ies




14. [t /Assessories

= = N =
’?j Pft ?0' g DESCRIPTION qry | FikRenark
1 1652D-001 haE 0il tank 1
2 1652D-002 T 0il pot 1
3 1652D-003 B3k Accessory bag 1
4 1652D-004 s Bobbin 3
5 1652D-005 WUEME DPX17 18% Needle 1
6 1652D-006 RF Wrench 1
7 1652D-007 Bk FEFT Head rest 1
8 1652D-008 A Needle thread guide pin 1
9 1652D-009  SMMAAIRT Wirench, 5 1
10 1652D-010  AMAMAIRT Wirench, 4 1
11 1652D-011  3WMAMAIRT Wirench, 3 1
12 1652D-012 722 T] 7-shaped screwdriver 1
13 1652D-013 R Instruction 1
14 1652D-014 NG Screw driver, L 1
15 1652D-015 T Screw driver, M 1
16 1652D-016 MNEF Screw driver, S 1
17 1652D-017 L3k 2 ety Head connecting hook socket 9
18 1652D-018 WUk % By 1 Head connecting hook 9
19 1652D-019 WUk % He Aty E4T Head connecting hook nail 4
20 1652D-020 viyesaYya Quakeproof washer R 1
21 1652D-021 i e Quakeproof washer L 1
22 1652D-022 B RTARES 0il reservoir magnrt 1
23 1652D-023 = Trigonometric washer 2
24 1652D-024 TR Thread stand assy. 1
25 1652D-025 A 0il reservoir asm 1
26 1652D-026 6 B Knee pressing shaft 1
27 1652D-027 6 25 X 1e) AP 2 crank of lifting presser fot asm 1
28 1652D-028 ] A4 Torsion spring 1
29 1652D-029 iuEET:] Snap ring 1
30 1652D-030 0 R AT ek Bracket 1
31 1652D-031 X A 2 Screw 1
32 1652D-032 BENFFAE Knee pressing plate asm 1

34







	无标题



